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Manufacture Supervision Inspection Certificate for Special Equipment
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(Gas Cylinders)
IS (Certificate Number): PZJ2023BA0138
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Manufact?fe %icensing A2. C3. Bl. B4 Manuffiﬁifiﬁigiii;z No T$2233580-2027
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Product Name RERPE TR Product specification TUBE1-719-4180-20
ek PR
Batch No 23059 Quantity 25
7= iR b
Standard Q/LNQ 002-2020
15747 A WL RS RER R M AR A 7= i B 5 TUBEI=719-V=20 I —02
design organization ] Drawing Number
B0 3% H
Date of design 2021403 H Date of Manufacturing 20234053
e i _ BRI AT = RS
. 001-025 : 020
Serial No. Sample Gas Cylinders No.
AEFET AR -

Un-including the -
numbers as below
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FEY (TSC 23-2021) MER, SERMAET, 3 BEMAOR B g F I BRIREE.

According to {Regulations on Safety Supervision of Special Equipment) , this batch of products has
been supervised and inspected and its safety performance conforms to {Supervision Regulation on Safety
technology for Gas Cylinders) (TSG 23-2021) , the certificate is issued and TS stamp is marked on the

shoulder of the products.
- A
HERKA S A B (Inspector) : ‘?*;ﬁ>£¥%r H#I(DATE):  2023-05-26 (Eiség)
- -
# 1% (Reviewer) : 7§3*3'F%j H# (DATE) : 202305226

it #E (Approver) : M H # (DATE) s -, 12023-05-26

WERRYM: LR REMR R AR
Supervisory Inspection Institute: Zhejiang Academy of Special Equipment Science

Rl % AT &)

(Inspection and Testing. Stamp)

EERBYMSHEIER T T57410448-2028
Approved Certificate No. TS7110448-2025

H: RER—RE0, — 0B ERAATFRY, FEHERAr, Hh— 4 )ik ARl 5 T E R AT
Note: This certificate in triplicate, one save in Supervisory Inspection Institute, one save in
manufacturer, and one send to user with Ex—factory Documents

Hh HtAddress: UMW PLIER2115 Kaixuan Rd 211#, Hangzhou HE Y5Post Cod: 310020
k4 i i%Business Tel.: 0571-86025622, 85114617 B iFHiEComplaint Tel,: 0571-86024818, 86026725
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lot Inspection Quality Certificate of Seamless Steel Cylinders

42 Certificate No.: LNZB059-2023

F= A R RERWAF LS G Y =) 23059
Product Name Large Capacity Seamless Steel Gas Cylinders Batch No.
] [
il 001~025 P TUBE1-719-V-20 1-02
Eng.No. Product drawing No.
FEEEA Design or Type of Gas CNG. H2, 02, Air. N2. Ar. He. Ne.
(ABEZE A FiANE)  (The vehicle medium shall prevail) Kr. NO. CO RAJ#ABRAS
A3 HRIT HE S S SEFY INS APV ATHIEGR S
el AL ERE SRR RN RIR Production license TS2233580-2027
Manufacturer Zhejiang Rein Hytec Co.,Ltd. fmtiber
bt WHLE BN T BB R TE R AR — X RMRTE 5 5
Address No 5 Zhenxing Road , Eastern Area I, Shangyu Economic and Technological
Development Zone ,Hangzhou Bay, Zhejiang Province.

1.5 AR E4E Technical Data

TAEFE /1 MPa 20 K ER % 77 MPa 3334
SERVICE Pressure Hydraulic Test Pressure '
TAERBEETC = 2RI JE /7 MPa PEREFATRE AR
Working Envi T tu -40~60 Carry out air tightness test with
orking Environment Temperature Leak Test Pressure the whole vehicle

= m = 1

TURAR ®719x21.2x12030 URES TUBE1-719-4180-20 1

Specification Cylinder Model

2. F a2 R B 56 {H Chemical Analysis of Main Material

kS ‘
. 4130X ¥ E12303125 NERS G23156
Material Heat No. Stock No.
i 5 C Si Mn P S P+S Cr Mo
Item % % % % % % % %
WrHEE
0.25~0.35 | 0.15~0.35 | 0.40~0.90 <0.020 <0.010 <0.025 0.80~1.10 | 0.15~0.25
Standard Value
PERiE
. 0.31 0.31 0.84 0.012 0.002 0.014 1.01 0.22
Supplied value
At 0.30 0.30 0.83 0.013 0.003 0.016 1.00 0.21
Retest value
3. 743 Heat Treatment
ARV R KSR TR EE VK T
Heat Treatment Method Hardening and Tempering | Quenching Medium Water-based Hardening Agent
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Lot Inspection Quality Certificate of Seamless Steel Cylinder
EH 445 Certificate No.: LNZB059-2023

4.3 R AL FE S WL B8 1R 56/ Mechanical Properties After Heat Treatment

1A JEAR R | KER | iR L Impact Tset o,
=4 El t -40°C)J
mH B B (.)nga ( ) = i R Hardness
Ttem T.S Y.S Rel ion T BANRES Flattenine Test
€ 5 attening Tes
Rm Rel /Rm Aso B/ME £
Avg.Value . HBW
MPa MPa % Min.Value
FrAEE
Standard | 725~880 | 485~750 | <0.86 >20 >60 >48 TH 4 No crack 195~269
Value
"ﬁ:t i
i 790 660 | 0.84 | 275 158 153 FFL No crack &% OK
Test value

5.4 HI#& & Micrographic Examination

N ik 2R Decarburized Depth (mm)
Z AR EHRE (50 W%’# ;%
Id Structure Grain Size (Grade) . ]
Inside Outside
PR HX Eﬁﬂi. >7.0 <0.25mm <0.30mm

Standard value Tempered Sorbite

B IEU(%EE{ZIS‘ 8.0 0.12 0.22
Test value Tempered Sorbite

2R, 8 QLNQ002-2020 KRR LLESMY A it ERERIESK,
R A .

Through inspection, this batch of cylinders is qualified to conform to | the Tequireiments of-standard
Q/LNQ 002-2020 “Large capacity seamless steel cyhnders and drawmg desm
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